
� 2004 by The Toro Company
8111 Lyndale Avenue South
Bloomington, MN  55420-1196

Contact us at www.Toro.com
All Rights Reserved

Printed in the USAOriginal Instructions (EN)

Track Guide Refit Kit
Dingo TX 425 Wide Track Compact Utility Loader
Model No. 106-7720, 106-7721, 106-7722

Form No. 3351-896

Installation Instructions

Determine the left and right sides of the traction unit from the operator’s position.

Loose Parts

Description Qty. Use

Track guide

Road wheel

Snap ring, internal

Gasket

Bolt, 5/8 x 1-1/2 inch

Wheel cap

Guide adapter plate, right-hand1

Guide adapter plate, left-hand1

Carriage bolt, 1/2 x 1-1/4 inch1

Locknut, 1/2 inch1

Clamp plate1

Hex flush screw, 1/2 x 1-1/2 inch

Bolt, 1/2 x 1-1/4 inch

Lockwasher, 1/2 inch

Track

1

10

10

10

10

10

1

1

3

3

1

2

4

4

1

Install the track guide.

1Used in track guide refit on machines within Serial No. range 220000001-220000400 only.



2

Track Guide Refit:
Serial No. 220000001- 220000400

The Dingo TX 425 Compact Utility Loaders with serial
numbers that range from 220000001 to 220000400 have an
offset track guide and this kit contains both left-hand and
right-hand adapter plates. The following procedure depicts
the track guide refit on the left-hand side; however, it can
be used to refit the track guide on either side.

Preparing the machine

1. Lower the loader arms, stop the engine, and remove the
key.

2. Lift/support the side of the unit to be worked on so that
the track is three to four inches (7.6 to 10 cm) off of the
ground.

3. Remove the track from the machine. Refer to the
Operator’s Manual for more information.

4. Remove the existing track guide from the frame by
removing the three carriage bolts and lock nuts securing
the guide and clamp plate to the frame (Fig. 1). Discard
the clamp plate.

m–7730

1

4

2

3

6

5

Figure 1

Left-hand side shown

1. Track guide
2. Clamp plate
3. Carriage bolt

4. Locknut
5. Frame
6. Bolt and lock washer

5. Remove the two bolts and two lock washers securing
the track guide to the frame (Fig. 1). Remove the track
guide and fasteners and discard.

Installing the Track Guide

1. Assemble the new track guide and wheels as shown in
Figure 2.

2. Add grease between the bearing and the seal behind the
wheel (Fig 2).

3. Install the new road wheel onto the track guide using
the gasket in the kit and a new bolt (5/8 x 1-1/2 inch) as
shown in Fig. 2.

4. Torque the road wheel bolt to 135 to 165 ft-lb (183 to
223 N⋅m).

5. Fill the road wheel cap with grease and place it over the
bolt head (Fig 2).

6. Secure the road wheel cap with a snap ring (Fig 2).

m–7731 6

1
2

3

4

5
7

Figure 2
1. Track guide
2. Wheel
3. Gasket
4. Bolt, 5/8 x 1-1/2 inch
5. Wheel cap, add grease

under the cap

6. Snap ring
7. Add grease behind the

wheel between the
bearing and the seal

7. Repeat Steps 1–6 for all ten wheels.



3

8. Install three carriage bolts (1/2 x 1-1/4 inch) to the
adapter plate before installing the plate to the track
guide (Fig. 3).

Important  Ensure the notch in the track guide is
pointing toward the rear of the machine.

3

4

1

5

6

7

m–7732

2

Figure 3

Left-hand adapter plate shown

1. Adapter plate, left
2. Carriage bolt,

1/2 x 1-1/4 inch
3. Track guide
4. Hex-head flush screw,

1/2 x 1-1/2 inch

5. Bolt, 1/2 x 1-1/4 inch
6. Lockwasher, 1/2 inch
7. Notch, toward the rear of

machine

9. Install the adapter plate to the track guide (Fig. 3) using
two hex-head flush screws (1/2 x 1-1/2 inch) and two
bolts (1/2 x 1-1/4 inch) and lock washers (1/2 inch).

Note: Use the adapter plate that corresponds to the side of
the machine being worked on.

10. Install the track guide assembly to the machine using
two bolts (1/2 x 1-1/4 inch) and two lock washers
(1/2 inch) down through the frame to the adapter plate
of the track guide assembly (Fig. 4).

m–7733

5

1

3

2

6

7
4

Figure 4

Left-hand side shown

1. Track guide assembly
2. Frame
3. Bolt, 1/2 x 1-1/4 inch
4. Lock washer, 1/2 inch

5. Clamp plate
6. Carriage bolt,

1/2 x 1-1/4 inch
7. Locknut, 1/2 inch

11. Secure the track guide assembly to the frame installing
the clamp plate and three locknuts (1/2 inch) over the
carriage bolts installed previously as shown in (Fig. 4).

12. Install the new track to the machine. Refer to the
Operator’s Manual for more information.

13. Lower the traction unit to the ground.

Track Guide Refit:
Serial No. 220000401- 220000999

Use the following procedures for installing the Track Guide
Refit Kit on Dingo TX 425 Compact Utility Loaders with
serial numbers with range: 220000401-220000999. The
following procedure depicts the track guide refit on the
left-hand side; however, it can be used to refit the track
guide on either side.

Preparing the machine

1. Lower the loader arms, stop the engine, and remove the
key.

2. Lift/support the side of the unit to be worked on so that
the track is three to four inches (7.6 to 10 cm.) off of the
ground.



4

3. Remove the track from the machine. Refer to the
Operator’s Manual for more information.

4. Remove the 4 bolts and 4 lock washers securing the
existing track guide to the frame (Fig. 5). Remove the
track guide and fasteners and discard.

m–7734

1

3

1

1

1
2

Figure 5

Left-hand side shown

1. Bolt and lockwasher
2. Track guide

3. Frame

Installing the Track Guide

1. Assemble the new track guide and wheels as shown in
Figure 6.

2. Add grease between the bearing and the seal behind the
wheel (Fig 6).

m–7731 6

1
2

3

4

5
7

Figure 6
1. Track guide
2. Wheel
3. Gasket
4. Bolt, 5/8 x 1-1/2 inch
5. Wheel cap, add grease

under the cap

6. Snap ring
7. Add grease behind the

wheel between the
bearing and the seal

3. Torque the road wheel bolt to 135 to 165 ft-lb (183 to
223 N⋅m).

4. Install the new road wheel onto the track guide using
the gasket in the kit and the bolt (5/8 x 1-1/2 inch) as
shown in (Fig. 6).

5. Fill the road wheel cap with grease and place it over the
bolt head (Fig 6).

6. Secure the road wheel cap with a snap ring (Fig 6).

7. Repeat Steps 1–6 for all ten wheels.

8. Install the track guide assembly to the machine using
four bolts (1/2 x 1-1/4 inch) and four lock washers
(1/2 inch) down through the frame to the track guide
assembly (Fig. 7).

Important  Ensure the notch in the track guide is
pointing toward the rear of the machine.

m–7735

1

4

1

1

1

3

2

2

2

2

5

Figure 7

Left-hand side shown

1. Bolt, 1/2 x 1-1/14 inch
2. Lockwasher, 1/2 inch
3. Track guide assembly

4. Frame
5. Notch, toward the rear of

machine

9. Install the new track to the machine. Refer to the
Operator’s Manual for more information.

10. Lower the traction unit to the ground.



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


